
CITY OF CHARLESTON,ILLINOIS, )
)

Petitioner, )
)
) __

)
)

ILLINOIS ENVIRONMENTAL )
PROTECTIONAGENCY, )

)
Respondent, )

NOTICEOF FILENG

To: Illinois Pollution ControlBoard Illinois EnvironmentalProtectionAgency
100 WestRandolphStreet 1021 NorthGrandAvenueEast
JamesR. ThompsonCenter P.O.Box 19276
Suite11-500 Springfield,Illinois 62794-9276
Chicago,illinois 60601-3218

PLEASE TAKE NOTICE that I have today filed with the Office of the Clerk of the
Pollution Control the ECOND VARIANCE PETITION of THE CITY OF
CHARLES~T$~N, -, OIS~a y ofwhich is herewithserveduponyou

N BrianL. Bower, tto ney

Date

Brian L. Bower
Brainard,BowerandKramerLaw Offices
600 JacksonAvenue
Charleston,Illinois 61920
(217)345-2484

BEFORETHE ILLINOIS POLLUTION CONTROLBOAR])

V.

RECEIVED

J~N- 2 2004
0 ~ ~ Iu.w~

POLWn~pjcONTROL 8aq~o

PCB 1Yr~ 1 IL

Variance— IESWTR



Certificateof Service

I, theundersigned,certify thatI haveservedtheattachedVARIANCE PETITION,

ofTHE CITY OF CHARLESTON,ILLINOIS, via theUnitedStatesPostOffice at

Charleston,Illinois, in anenvelopewith sufficientpostageaffixed,uponthefollowing

personswith ten(10)copiesgoing to theIllinois Pollution ControlBoardandone(1) copy

goingto theIllinois EnvironmentalProtectionAgency.

To: Illinois Pollution ControlBoard Illinois EnvironmentalProtectionAgency
100WestRandolphStreet 1021 NorthGrandAvenueEast
JamesR. ThompsonCenter P.O.Box 19276
Suite11-500 Springfield,Illinois 62794-9276
Chicago,Illinois 60601-3218

DATED this 3 ~& dayof~1~~

Bria . o er, City Attorney

BrianL. Bower
City Attorney
600 JacksonAvenue
Charleston,Illinois 61920
(217)345-2484



VARIANCE RECEIVED

BEFORETHE ILLINOIS POLLUTION CONTROLBOARDJAM - 2 2004
Uê U.UMJ~

POWJTiONCONTROL ~OARO

CITY OF CHARLESTON,ILLINOIS, )

Petitioner, )

V. ) PCBO’t- liL

) Variance— IESWTR

ILLINOIS ENVIRONMENTAL )

PROTECTIONAGENCY, )

Respondent. )



SECOND VARIANCE PETITION

TIME EXTENSION — INTERIM ENHANCED SURFACE WATER TREATMENT

RULE

CITY OF CHARLESTON

a) STATEMENT DESCRIBING THE REGULATION, REQUIREMENT, OR ORDER OF

THE BOARD FROM WHICH A VARIANCE IS SOUGHT: The City of Charlestonis

seekinga time extensionvariancein order to comply with the provision of the Interim

EnhancedSurfaceWaterTreatmentRule(IESWTR)whichrequiresthat 95%of all monthly

combinedfiltered water turbidity measurements(takenevery four hours) be less than or

equal to 0.3 nephelometricturbidity units (NTU). The IESWTR was promulgatedin the

FederalRegister,63 FR 69478, on December16, 1998. The IESWTR requirementsare

applicableto public watersystemsserving 10,000 or morepersons.Section 611.743,Part

611: PrimaryDrinking WaterStandardsof SubtitleF: PublicWater Suppliesregulations,35

Illinois Administrative Code,hasincorporatedspecific filtration requirementsandreadsas

follows: “A PWSsubjectto therequirementsof this Subpartthat doesnot meetall of the

standardsin this Subpartand SubpartB of this Part for avoiding filtration shall provide

treatmentconsistingof both disinfection, as specifiedin Section 611.242, and filtration

treatmentwhich complieswith the requirementsof subsection(a) or (b) of this Sectionor

Section 611.250 (b) or (c) by December31, 2001. a) For systemsusing conventional

filtration or direct filtration, the turbidity level of representativesamplesof a system’s

filtered water must be less than or equal to 0.3 NTU in at least 95 percent of the

measurementstakeneachmonth,measuredasspecifiedin Sections611.531and611.533.”

2



1~)

1. LOCATION OF, AND AREA AFFECTED BY, THE PETITIONER’S ACTIVITY:

The City of Charleston owns and operates a water treatment plant (IEPA

Facility #0290100) located at 2600 McKinley Avenue, Charleston, Illinois,

61920. The City provides potable water service to 21,039 residents within the

City limits including Eastern Illinois University.

2. LOCATION OF POINTS OF DISCHAR.GE & NEAREST AIR MONTTOR1NG

STATION: Dischargeandair quality informationarenotapplicableto thisvariance.

3. IDENTIFICATION OF PRIORVARIANCE ISSUED TOPETITIONER: The City

of Charlestonwas granteda varianceto 35 IL Adniin Code 611.743(a)(l)by the

illinois Pollution Control Board on December06, 2001. That varianceexpireson

December30,2003andis attachedasExhibit ‘A’. i.

4. IDENTIFICATION, INCLUDING NUMBER, OF ENVIRONMENTAL PERMITS

AFFECTED BY VARIANCE: IEPA issued a facility number to the City of

Charlestonfor theWaterTreatmentPlant. TheFacilityNumberis 00290100. To the

bestofthe City’s knowledge,the issuanceof a variancefor the watertreatmentplant

wouldnot impactthepermitsissuedto theCity.

5. NUMBER OF PERSONSEMPLOYED AT FACILITY AND AGE OF FACILITY:

Sevenflilitime, certified operatorsareemployedat the watertreatmentplant, which

wasconstructedin 1964andnowis over 29 yearsold.

6. NATURE AND AMOUNT OF MATERIALS USED IN THE PROCESSAND A

DESCRIPTION OF THE PROCESS: The existingwater treatmentplant is a 4.0

3



MOD conventionallime softeningplant. Thesourcewaterfor theplant is a 1-billion

gallon reservoirknown asthe CharlestonSide ChannelReservoir.Sourcewater is

pumpedto theplant from araw waterpump stationlocatedat thereservoir. Lime

(158 mg/i avg. dose),alum (27 mg/i avg. dose), chorine(1.46 mg/i avg. dose),

chlorinedioxide (0.78mg/l avg. dose)anda coagulantaid areaddedto thewaterin

the rapid mix chamberbeforeenteringthe lime softeningcontactbasins. Settled

water from the basinsthen flows through a recarbonationchamberwhere carbon

dioxide (38mg/i avg. dose)andpolyphosphate(0.9mg/i avg. dose)areaddedfor pH

adjustmentand corrosioncontrol. The water then is filtered throughmulti-media

GAC filter bedsbeforeenteringthe clearwellwherechlorine(3.36mg/i avg. dose),

ammonia(0.8 mg/i avg. dose),fluoride (0.93mg/i avg.dose)are added.The filtered

wateris thenpumpedfrom theclearwellinto thedistributionsystem.

7. DESCRIPTIONOF RELEVANT POLLUTION CONTROLEQUIPMENTIN USE:

The City monitorswaterquality aspertherequirementsof the SafeDrinking Water

Act, as amended. Processresidualsaremonitoredeither by probe or by manual

sampling. IEPA approvedlaboratoryprotocols are usedfor analysis. Turbidity

automaticallyis monitoredusing“Hachturbidimeters”andis ofparticularimportance

in this instancesincethis is the particularnew parameterlimit (0.3 NTU) that the

City’s existingplantwill notbeableto meetbeginningonJanuary1, 2002.

8. NATURE AND AMOUNT OF DISCHARGES OF THE CONSTITUENT IN

QUESTIONCURRENTLY GENERATEDBY PETITIONER: Currently,theCity is

ableto meetthecurrentfinishedwaterturbidity requirementof 0.5 NTU 95% ofthe

time asrequiredby thepresentregulations. However,baseduponhistoricalfmished

4



waterquality data, the plant only canproducefinishedwatermeetingthenew 0.3

NTU requirement70% of the time, on the average,with a minimum monthly

turbidity compliancerate of only 33%. This is somewhatless than the~5%

complianceraterequiredbytheIESWTR.

c) DATA DESCRIBING THE NATURE AND EXTENT OF THE PRESENT OR

ANTICIPATED FAILURE TO MEET THE REGULATION, REQUIREMENT, OR

ORDEROF THE BOARD FROMWHICH VARIANCE IS SOUGHTAND FACTS THAT

SUPPORT PETITIONER’S ARGUMENT THAT COMPLIANCE CAN NOT BE

ACHIEVED BY THE COMPLIANCE DATE: Attached as Exhibit ‘B’ are the finished

water turbidity recordsfrom January2002 to October2003. The recordsshow theplant

achievedthe 0.3 NTU requirementin 13 of the past22 monthsand for 10 of the past 12

months. The City hascontinuedto increaseourability to meetthe 0.3 NTIJ requirement.

However,weare,not yet capableofmeetingtheruleeverymonth.

d) DESCRIPTIONOF EFFORTSTHAT WOULD BE NECESSARYFORTHE PETITIONER

TOACHIEVE IMMEDIATE COMPLIANCE WITH THE REGULATION: Theimmediate

effort beingtakento comply with the IESWTR is the constructionof a new4.5mgdWater

TreatmentPlant. Theprojectincludeslargercontactbasins,improvedrecarbonationcontact,

and deeperfilters. The cost of the project is $9,071,000.00. The Engineer’sDesign

Summaryfor theproject,prepared‘by Crawford,Murphy, & Tilly EngineeringConsultants,

is attachedasExhibit ‘C’.

e) FACTS THAT SETS FORTH THE REASONS THE PETITIONER BELIEVES THAT

IMMEDIATE COMPLIANCE WOULD IMPOSE AN ARBITRARY OR

UNREASONABLEHARDSHIP: The.previousvariancedatedDecember06, 2001 allowed

5



2 yearsfor the City of Charlestonto completethedesignand constructionof a newWater

TreatmentPlant. Designwork wascompletedandconstructionbids wereacceptedon May

22, 2002. This workwascompletedon.an appropriate,time scheduleto’meettheconditions’

ofthevariance.Thelowestbid was$11,202,800.00.TheCity electedto redesigntheproject

in an effort to reducetheconstructioncostcloserto theCity’s budgetof$8,500,000.00.The

seconddesignwascompletedandconstructionbids wereacceptedonAugust21, 2003. The

lowest bid was $9,071,000.00. The City awardedthat bid to River City Constructionon

September30, 2003. TheCity of Charlestoncontendsthat acceptingthe initial $11,202,800

bid to meetthe time lines of theDecember06, 2001 variancewould haveresultedin an

unduehardship‘of $2,131,800.

:1)

1. DISCUSSIONOF PROPOSEDEQUIPMENT OR METHOD OF CONTROL TO

BE UNDERTAKEN , TO ACHIEVE FULL COMPLIANCE WITH TIlE

REGULATION: The City of Charlestonwill constructanewwater treatmentplant

includingnew solidscontactbasinsfor hardnessandparticulate(turbidity) removal,

newrecarbonationbasinsfor pH adjustment,anewozonecontactbasinfor tasteand

odorcontrol andnewbiologically activefilters with granularactivatedcarbonfilters

for particulate(turbidity) removal and tasteand odor control. The finishedwater

turbidity producedby thenew plant is expectedto be 0.1, or less, NTU 95%ofthe

time - far exceedingthe0.3 NTU/ 95%requirementoftheIESWTR.

2. TIME SCHEDULE FOR THE IMPLEMENTATION OF ALL PHASES OF THE

CONTROL PROGRAM FROM INITIATION OF DESIGN TO PROGRAM

COMPLETION: The “Notice to Proceed” for the .cbnstruction contract was

6



issued to River City Construction on October 24, 2003. The contract requires

that construction be completed by April 27, 2005. The ‘City of Charleston has

also been required to complete a pilot study on the ozone and bioIo~aIIy

active filter process for the new plant prior to permit approval for the ozone

‘equipment. The April 27, 2005 ôompletion date ‘is expected to be delayed to

June 30, 2005 for full completion including the ozone and biologically active

filter processes.

3. ESTIMATED COSTSTO ACHIEVE COMPLIANCE: An itemizedlist of costsfor

theprojectincludes:

Phase I Design, Black & Veatch $96,384

Phase 2 Design, Black & Veatch $775,000
Phase I Design, Crawford Murphy & Tilly $40,000

Phase 2 Design, Crawford Murphy & lilly $699,300
Construction, ‘River City Construction $9,071,000

Construction Engineering, Crawford Murphy & Tilly $260,000

Construction Engineering, Resident Engineer $142,000

Pilot Study ~00O

Bond Issuing Fees $93,000

TOTAL COST $11,236,684

g)

1. NATURE AND AMOUNT OF DISCHARGES OF THE CONSTITUENT IN

QUESTION IF VARIANCE IS GRANTED, COMPARED TO THAT WHICH

WOULD RESULT IF IMMEDIATE COMPLIANCE IS REQUIRED: The existing

watertreatmentplant is capableof meetinga turbidity standardof 0.5 NTU’s every

7



month. Continuing declines in water usage and continuing efforts to improve

treatmentprocesscontrolhasallowedtheexistingplantto meetthe0.3NTU turbidity

standardin 70%,ormore,ofthe.readingscollectedin 21.ofthepast22 months.

2.’ QUALITATIVE AND QUANTITATIVE DESCRIPTION OF THE IMPACT OF

PETITIONER’SACTIVITY ON HUMAN HEALTH AND THE ENVIRONMENT:

TheCity of Charlestonwill continueits efforts to achieveimprovedperformanceon

the 0.3 NTU Turbidity Standardwhile awaiting construction of the new water

treatment plant. There are ~ anticipated impacts on human health or the

environmentin theinterim.

3. A STATEMENT OF MEASURES TO BE TAKEN DURING PERIOD OF THE

VARIANCE TO MThfflvIIZE THE IMPACT OF TIlE DISCHARGE OF

CONTAMINANTS ON HUMAN, PLANT, AND ANIMAL LIFE IN AFFECTED

AREA, INCLUDING NUMERICAL INTERIM DISCHARGE LIMITATIONS

THAT CAN BE ACHIEVED DURING THE PERIODOF TIlE VARIANCE: The

City will continueto complywith the 0.5 NTIJ Turbidity Standard. Specificallythe
[...]
electric operation ratherthanpneumatic should be considered.. The ifiter control consoles
sbouldbe replaced with equipment that allows for a higherlevel of remote monitoring -and -

control. Raising the troughelevations maynot be pracztical due to hydraulic profile
limitationsupstream. -



BLACK & VEATCH

DESIGNMEMORANDUM - APPENDIXA - - Page9

City ofCharleston, IL - B&V Project 49807.100
WI]? Upgrade/Replacement Project -- B&V-FileE-l
Facilities Inspection - - - - February 22,2001

- - RevisedFebruary23, 2001
RevisedFebruary27, 2001

- - The Laboratory should be increased in size to provide more open counter and workspace
- for lab staff. This could be accomplished by expandingtheroominto theopenspace

directly west of the Filter Building or, if the existing filters arenot maintained,by
constructingadditional lab space over the. west filter bay.

The Lime Building MCCshould be demolished andreplaced with an outdoor, protected
aislelineup. This will reduce the number of hazardsandimprove personnel safety. The
existingarrangementdoesnotmeetNationalElectricCode(NEC)requirements.It is also
recommendedthattheelectricalequipmentin thebasementbereplacedwith NEMA 4x
ratedenclosures.Thiswiil extendthelife oftheunits. .An additionallime feeder/slaker
andalummeteringpumpshouldbeprovidedfor reliability. -

Basindrive equipmentdoesnotneedreplacement.Thebasinsshouldbeenclosed.to
preventcollectionofwindblowndebrisandfor improvedsecurity. Thebasinresiduals
pipingshouldbereplacedwith largerdiameterpiping, equippedwith automaticflushing
capability,to minimizepluggingproblems. A positivemeansof splittingflow betweenthe
basins,eitherby theuseofweirs orthrottling-valveswith flow metering,shouldbe
providedto optimizebasinperformance. - -

Additionalrecarbonationbasincapacityshouldbeprovidedto optimizestabilizationofthe
waterprior to filtration. Baffling should.beprovidedin therecarbonationbasinto
minimize thepotentialfor shortcircuiting. - -

- It isrecommendedthatupgradesbemadeto theChemicalFeedBuilding to meetcode
requirementsin regardsto personnelsafety,includingventilationrequirements,emergency
showerandeyewashstation,andaccessibility.The-eleptricalequipmentappearsto bein
goodcondition. However,thereisaneedto providefurthergasdetectionandalarm
lights/horns. - - - -

Proposedmodificationsto theHigh ServicePumpsincludeinstallationofadditional -

adjustablefrequencydrivesto assistin adjustingplantoutputto betterfollow system
demands.Spacein aconditionedroomisat apremium. A locationin theElectricalRoom
will bepreliminarily ear-marked.The constantspeedmotorsarenotinverterdutyrated. It
is recommendedthatthoseto bedrivenby AFDs bereplaced. -



~LA~K & VEATCH -

DESIGNMEMORANDTJM-APPEND]XA - Page10

City of Charleston,IL - - - - B&V Project 49807.100 -

YIP Upgrade/Replacement Project B&VFile E-l
Tacilities..Inspection - -- - - - - - - February22, 2001

-. - - - - - - - - RevisedFebruary23 2001
- - - RevisedFebrziaiy27, 2001

All equipmentin the RawWater PumpStationneedsreplacement.Initial evaluation
indicatesthatAFDs for eachpumpmaybebeneficialiii eliminatingtheneedto-shutthe -

plantdownwhendemandfor treatedwateris less thantherawwaterpumpcapacity. The
drivescannotbelocatedin theexistingpumpstation. Anewbuildingwill needto be
providedor theycouldpotentiallybe locatedin theAerationBuilding. Onedrawbackto
thisoptionis modificationthatwouldbenecessaryto theexistingbuildingHVAC -

equipmentto accommodatethe additionalheatload. - -

Automationis severelylackingat theWTP. Monitoring andcontrollingfunctions -

currentlyavailableto thestaffareverylimitedandoutdated.It is recommendedthata
plantcontrolsystem,whichincludesprogrammablelogic controllers(PLC),human-
machineinterfaces.~HN’fl),andSCADA, beprovided. Thereareseverallevelsof
automationandthesearebestaddressedoncethetreatmentprocesshasbeendetermined.
As ageneralrule, all newequipmentandinstrumentationwill beprovidedwith automatic
controlandmonitoringfunctions. Existing instrumentationthathasdigitallanalogoutput
-capabilitieswill beinterfacedwith theplantcontrolsystem..Remainingequipment,
includingthefilter consoles,motor starters,andfeedpumps,will beevaluated.in respectto
theautomationphilosophyandrnodifledlupgradedappropriately.

A final itemis theinclusionoftheCity’ a 1-MGwatertowerinto the’plantcontrolsystem.
Thetoweris locatedapproximately2 ‘-/~miles fromtheplant. It ispossibleto integratethe
tower’scontrolsandmonitoringinstrumentationto theplant controlsystem. A
preliminaryevaluationsuggeststhatradiois themostlikely option for communication
between the two sites. - -

As- apparent by thelevelofmôdiilcationsrequiredto upgradetheexisting facility to meet
theCity’s needsandcomplywith coderequirements,it maybemorepracticaland
potentiallymoreeconomicalto constructall newfacilities. A newfacility wouldalso
simplify maintainingthe plant in. operation throughout the construction.period,reducing
the overall construction schedule andassociatedcost. -



Charleston,Illinois DESIGN MEMORANDUM

WaterTreatment - Opinion of Probable Construction Cost

• - ~. Theopinionofprobableconstructioncostsfor theimprovements to the CharlestonWater Treatment Plant
-is ~onsistent.with.thelevel of engineering of theDesign-MemorandumThecostsareestimatedfrom the
conceptualdesigns available at this time. Accuracyofestimatesshouldnotbeassumedto bebasedon
fmal4esignfeatures.Costs Were derived basedon the information presented in the t)esign

• Memorandum.ThesecostsincludetheconstructiQnoftwo 2.5 thgdtreatmenttrainswithin a pre- -

engineeredOperationsbuilding,theconversionoftheexisting48-footdiametersofteningbasinfor -useas
a presedimentatiori-basin. Thetreatmenttrainsin theoperationsbuildingconsistofaflow splitter, two

- softeningbanns,two recarbonationbasins,ozonegenerationequipment,four dualmedia/deepb~dfilters,
highservice.~umps,washwatersupplyandequipment,sludgepumps,chemicalfeedsystems,electrical
equipment,instrumentationandcontrolequipment,andchemicalfeedsystems.Coatsfor an,UV

disinfectionsystem,lagoonmodifications,washwaterrecoverybasins,andanewscrapermechanismfor
thepresediznentationbasin.havebeenincludedasoptionalcosts. A discussionofthec-ostestimateis -

presentedbelow. - - - - - - -

GeneralRequirements.Itemsincludedwithin generalrequirementsaremobilization, supervision,
equipmentrental,temporaryfacilities, andtemporaryutilities neededduringconstruction.Theseitems
cann.atbe determinedat this stageandhavebeen-roughly estimatedto be approximately7 percentofthe
total costofconstruction.

Sitewórk and Yard Piping. .Approximate quantities fOr site work andyardpipingweredevelopedbased
on the conceptual undeistsnding of piping systems based on this design. memorandum. Unit costs were
derivedfrom the RSMeans.Building andConstruction Cost Data, 58t1~AnnualEdition,andfrom similar
projectsdesigned andconstructedby Black &Veatch. Quantities areconceptualestimates.

ProcessEq-uipment(includesPiping,Pumps,ChemicalFeedSystems.ElectricalSystems. - - -

InstrumentationandControls,andnecessax:vappurtenances).Equipmentcostswereobtainedfrom
manufacturerswherepossible-basedon theprocessdesigndevelopedin theDesignMemorandum. If

- budgetcost~werenotavailablefrom the manufacturer, equipment costsweredevelopedbasedon simitar
projectsdesignedandconstructedby BlaCk & Veatchaswell asRSMeansElectricalCostData,23~~
AnnualEditiba. Electrical-andInstrumentationcOstswerebasedon.projects of similar Sizeand -

comp-lexity~adjustedto reflectexpectedelectricianlaborratesin CentralIllinois basedon input from
variouscontractorsandpr.edictedbasedon aelectricalsystemconsistingofsimplified,controls,-wiring
andequipmentarrangement.Costsarenot based-on full detailedspecificationsofactualequipmentthat
wilt befurnished,rathermanufacturersplanninglevelofbudgetestimates. - - - - -

OperationsBuilding. Costsfor theconstructionofanewoperationsbuildingwerederivedfromthe
RSMeasBuilding EndConstructionCostData,

58
th AnnualEdition, andfrom projectssimilarly designed

and~oiis~ructedbyBlack &-Veatch.- Cost is basedon a oonceptual,floor plan andtheexpectationthat
duringfinaidesignamoreefficient,compact,layoutwill beaccomplishedrequiringan enclosedareaof
approximately 21,000squarefeetunderroof.

Contingencies. A contingency has beenaddedto the total probable constructioncosttoaccount for items
whichtilay havebeeninadvertentlyoverlooked,underestimated,or seenasnegligible. This contingency
alsoallows for anyunforeseenchangesthat may arise during thedetaileddesignofthewatertreatment
plant improvements. -

Black & VeatchCorporation - - Page1
Project49807
April 24, 2001



CHARLESTON, ILLINOIS
WATER TREATMENT PLANT IMPROVEMENTS

- DESIGN MEMORANDUM LEVEL
OPINION OF PROBABLE CONSTRUCTION COST

APRIL 24,2001

SUMMARY OF COSTS - -

- - GENERAL REQUIREMENTS
SITEWORK
YARD PIPING -

RAW WATER PUMP STATION
- RAPID MIX CHAMBER

PRESEDIMENTATION BASIN
FLOW SPLITTER -

SOFTENING BASINS
SLUDGE PUMPING
RECARBONATION BASINS
OZONE GENERATION EQUIPMENT
DUAL MEDIA/DEEP BED GAG FILTERS
HIGH SERVICE PUMPS
CHEMICAL -FEED SYSTEMS

LIME FEED
ALUM
SODIUM HYPOCHLORtTE
CARBON DIOXIDE FEED
CALCIUM THIOSULFATE
POLYPHOSPHATE
SODIUM HYDROXIDE -

AMMONIA
FLUORIDE
CORROSION INHIBITOR
LIQUID OXYGEN -

WASHWATER SUPPLY -

ELECTRICAL
INSTRUMENTATION AND CONTROL
OPERATIONS BUILDING

$470,000
$225,000
$320,000
$230,000
$20,000

$130,000
$15,000

$505,000
$75,000

- $85,000~
$475,000
$835,000
$205,000

$100,000
$40,000
$35,000
$20,000
$10,000
$35,000
$10,000
$25,000

- $10,000
$10,000
$50,000

— $45,000
$850,000
$580,000

$1,290,000
SUBTOTAL - SUMMARY OF COSTS

CONTINGENCIES

TOTAL PROBABLE~CONSTRUCTIONCOST

$6,700,000

$600,000

$7,300,000

OPTIONAL COSTS including General Requirements& Contingency
LagoonModifications - $400,000
UV Disinfection System - $400,000
NewScraper Mechanism in Presed. Basin $215,000 -

Washwàter Recovery - - $225,000



Black ‘Veatch

Charleston, Illinois
Water lretment Plant - -

Basis of Design Memo Probable Construction Costs
May 10, 2001 -

Page 1

B&V Project 49807.100
B&V File A

This memorandum provides the basIs for the Construction Costs fOr the Charleston, Illinois
Water treatment Plant. -

I-tern Description -

GENERAL REQUIREMENTS
Assume approximately 7 % of Total -

Total - GeneralRequirements
Use

Quantity Unit Unit Cost Total Cost

410000 470,000
- 470,000
470,000

SITEWORK

Bulk Excavation
Bulk Site Fill
Import Site Fill
Paving
Sidewalk
Seeding
Grading
Landscape
Site Prep
Miscellaneous
Total - Sitework
Use

CY
CY
CY
SY
SF
SY
SY-

Lump Sump -

Lump Sump
Lump Surrtp

- 10 - 50,000
7 35,000

20 30,000
30 60,000
4 7,200
1 3,600

1.25 11,250
25,000

- 5,000 -

- - 2,500
229,550

- 225,000

YARD PIPING

5000
5000
1500
2000
1800
3600
9000

‘155
I
I
I

170
2
2
I

LF
-Each
Each
Eadh -

LF
Each
Each - -

Each

24” DIP Pre-Sed Bypass - 15,500
18” x 24” Reducer 2,500
18” x 18” Tapping Sleeve’and Valve . - - 7,000.
30” x 24” Tee - - - 3,500
24” DIP to Flow Splitter - 17,000
24” DIP 90 Bend

-

-

-

5,700
24” x 16” Reducer - - 5,000
24” Wall Pipe - 3,000
Wash Water Piping - - - - -

18” DIP Washwater Drain 170 LF 100 - 17,000
18” x 12” reducer I Each 1500 1,500
12” x 12” Tapping Sleeve and Valve I Each 6000 6,000
6” DIP WWRB to Splitter 375 LF - 40 - 15,000

100 -

2500
- 7000
3500 -

100
2850

- - 2500
3000 -

5/24/01



BlackVeatch -

Charleston, Illinois
Water Tretrnent Plant - -

BasIs of Design Memo Probable Construction Costs
May ‘10,-~00I
Page2 -

6” DIPSIudge to replace ex 4” - 850 LF 40 34,000
6” DIP Force Main from Accelator 120 LF 40 4,800

6” CheckValve - - 2 Each 900 - 1,800
Valve Vault 4’ Manhole I - - - Each - 5000 -. 5,000
6” DIP Recarb Drain - 100 LF 40 4,000-

6” Gate Valve - 6 Each - - 800 4,800

54” Ozone Pipe 335 LF 250 83,750
54” 90 Bend 4 Each - 5000 20,000

Curb Inlet 3 Each - 2500 7,500
-24” RCP Storm Sewer 450 LF 100- 45,000
MI~ceIlaneous - - Lump Sum 10,000
Total -Yard Piping 319,350
Use - 320,000

RAW WATER PUMP STATION - -

-Pumps-4 Vert. Pumps various sizes
5 MGD I Each 20000 20,000

- 2MGD - I Each 11150 11,150
1.-S MGD with AFD 2 - Each 10000 20-~00Q

Pump Installation Lump Sum 9,000
Process Piping (from similar pump stations in Bloomington & Lakeville) 42,300
Structure (20 x 25 x $120/SF) (BIdg, Slab on grade, HVAG & Plumbing) 90,000
Wetwell - Lump Sum 25,000
Miscellaneous - Lump Sum 10,000

- Total - Raw Water Pump Station - 227,450
Use - 230,000

PRESEDIMENTATLON RAPID MIX - -

Assume 30 seconds at 0.8 mgd, 10 Hp mixer -

Concrete Floor (1 CY x $350/CY) - 350
Concrete WaIls (4 CY x $450/CY) - 1,800

Concrete Susp Slab (1 CYx $550/CY) - - - 550
Rapid Mix Equip (From IWC Quote for 10 Hp Mixer) -- 15,000
Excavation (15 CY x $1 0/CY) - - 150
Baókfill (11 CYx $7/CY) - ~100
Miscellaneous 2,500
Total - Rapid Mix Chamber - - 20,450
Use - 20,000

5/24/01



Black Veatch

Charleston, Illinois
Water Tretnient Plant
Basis of Design Memo Probable Construction Costs
May10, 2001
Page 3
- PRESEDIMENTATION BASIN

- - - Demolish Existing Equipment - 5,000
Raise Existing Walls (2WCY-x $450/CY) - - - - - - 1Z600

-- Launder Sus~endedSlab (17 CV x $550/CY) - - 9,400
Launder Walls (15 CV x $450/CY) - - 6,800
V-notch Weir (135 LF x $4OILF) - - 5,400

Modify sludge hopper & sludge piping 13,000
Modify Inlet Piping - 16,000
Aluminum Basin Cover (1810 SF x $30/SF) - 55,000
Miscellaneous - - 2,500
Total Presedimentation Basin 125,700
Use - - - 130,000

FLOW SPLITTER -

Concrete Floor Slab (9 CY x $350/CY) - 3,000
Concrete Walls, (25 CY x $450/CY) 11,000

- Miscellaneous - - 1,000
Total - Flow Splitter 15,000
Use 15~000

SOFTENING BASINS - -

Equipment Quote from lDl for 2 - 2.5 mgd basins 345,000
Equipment Installation (30% of material cost) 100,000

- Painting (Based upon cost of $115000 to paint 130’ basin) - 60,000
Total - Softening Basins - - 505,000

SLUDGE PUMPING - - -

Assume I pump per basin train plus I standby -

Three sludge pumps (similar pumps at Bloomington & Jo.Co.) - - 5Q,000 -

Piping - 25,000
Total - Sludge Pumping - 75,000

RECARBONATION BASINS - -

Equipment Quote from US Filter for 2 - 2.5 mgd basins) - 40,000
- Installation Cost 30% of material - - 12,000

Painting (Based upon cost of $115000 to paint I 30’ basin) - 35,000
Total - Recarbonation Basins 87,000
Use - - 85,000

5/24101



BlackVeatch

Charleston, IllInois -

Water Tretment Plant
Basis of Design Memo Probable Construction Costs
MaylO,200l -

Page 4
OZONE GENERATION EQUIPMENT

Based on quotes from various equipment suppliers
Lox - Ozone,generation equipment 2-5 mgd units @ I 5Olb/day
Miscellaneous -

Total - Ozone Generation Equipment
- Use - -

460,000

- 15,000

- 475,000

DUAL MEDIAIDEEP BED GAC FILTERS -

Unit price for filters is derived from the Eden Prarie MN plant (1 Omgd) unit price of $780/SF
and the Fargo, ND (30 mgd) unit price of $670/SF. The unit price includes the structure,
media, piping, and valves. -

- Charleston will have deeper beds and will use GAC instead of anthracite, therefore for
budgetary estimates the unit price is adjusted to $825/SF. -

Air,Water Backwash price is based upon Lakeville MN (10 mgd) cost of $171,600

Filters, including structure, media, piping, and valves:
(870 SF x $825/SF)
Air/Water Backwash Equipment - -

Miscell~neous
Total - Dual Media/Deep Bed GAC Filters
Use

717,750
100,000
17,500
835,250
835,000

HIGH SERVICE PUMPS

LIME FEED

Average dose of 1651b/mlb -

Average feed rate of I 65x8.34x2.5mgd = 3440
~10days storage = 24 tons
Use two I 000lb/hr feeders for redundancy

30 tOn lime bin (from Fargo ND plant)
one 1000 lb/hr feeders (from Manhattan KS) (reuse exist)
Installation (incid relocation of ex feeder) -

Total - Lime Feed

25,000
45,000 -

30,000
100,000

Pumps -4 Horiz. Pumps various sizes
5 MGD I Each - 27000 27,000
I MOD - I Each 15000 15,000
1.5 MGD 2 Each 12000 24,000

Pump Installation - 30,000
Piping (from similar pump station in O’FaIIon) - 100,000
Miscellaneous - 8,000
Total - High Service Pumps 204,000
Use - 205,000

5/24/01



~3g -

Black Veatch

Charleston, Illinois -

• - Water Tretment Plant -